
EPA/540/R-94/501
May 1995

Colloid Polishing
Filter Method -

Filter Flow Technology, Inc.

Innovative Technology Evaluation Report

RISK REDUCTION ENGINEERING LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT

U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268

@ Printed on Recycled Paper



Notice

The information in this document has been prepared for the U.S. Environmental Protection
Agency’s (EPA) Superfund Innovative Technology Evaluation (SITE) program under Contract
No. 68-CO-0047. This document has been subjected to EPA’s peer and administrative reviews
and has been approved for publication as an EPA document. Mention of trade names or
commercial products does not constitute an endorsement or recommendation for use.
[...]
Nuclear Regulatory Commission’s standards. Recently,
U.S. Environmental Protection Agency (EPA) draft
guidelines have been prepared that may require oil (and
gas) production companies to treat the production water
prior to discharge. FFT has conducted extensive
scientific, technical, and engineering studies into the
problem of removing NORM from oil production water.
Test data indicate that CPFM has performed in the
percent removal efficiency range of 95 to more than
99.9 percent (decontamination factor values of 305 to

more than 1,000) based on gamma spectroscopy
measurements of radium 226. FFT has completed the
design and engineering for an offshore or land-based,
skid-mounted system that can treat 25 to 300 gpm of oil
production water.

B.2.6 Remediation of Norm-Contaminated
Wastewater

A Texas-based oil company is developing alternative
strategies for remediation of a major oil and gas
production site including tank batteries, sludge pits,
drilling pipe, and contaminated groundwater. FFT
carried out a series of laboratory and field tests to
evaluate the compliance issues and costs for remediating
the NORM, representing natural uranium, radium
226/228, and radon gas. CPFM was used to treat the
secondary wastewater fractions from liquified and
partitioned hydrocarbons and tank bottom sludges
containing NORM. The NORM activity in the treated
waste was consistently observed to be significantly below
EPA’s drinking water standards. However, removal
efficiencies for the radionuclide radium 226 were less
than for other radionuclides.

B.2.7 Molybdenum in Uranium Mine Groundwater

Molybdenum is an inorganic metallic pollutant that
exists in a wide range of chemical and physical states in
water and is one of the most challenging metals to
remediate. A series of tests were conducted at a South
Texas uranium mine to compare molybdenum removal
by the CPFM versus conventional flocculation methods
to determine if the NPDES discharge permit limit could
be achieved. The CPFM successfully removed
molybdenum from groundwater, reducing the level from
49 mg/L to 0.4 mg/L.

Table B-2 provides an example of in situ uranium
groundwater molybdenum removal by CPFM compared
to filtration using conventional sorption and water
filtration agents. Each method was tested using aliquots
from the same groundwater sample at pH 7.1, adjusted
to pH 8.5 before rapid filtering through a 1-centimeter-
thick filter bed of the test material.

B.2.8 Removal of Selenium from Pit Water

A uranium mining site in the western U.S. routinely
employed soil dewatering as part of the mining operation
and excavated a large mining pit that stored hundreds of
millions of gallons of water contaminated by uranium

71



Table B-l Summary of Sample Sources and Pollutants for Case Studies

Sample Source and Pollutants Analytical Untreated lnfluent
Method’ (mdL)

Treated Effluent (mg/L)

Smelting Plant Acid Water

Arsenic A A

Cadmium A A

Chromium+3 A A

Copper A A

Lead A A

Nickel AA

Selenium A A

Tellurium A A

Vanadium A A

Zinc A A

Industrial Battery Plant

Lead A A

Chemical Manufacturing Co. Wastewater

Chromium+3 ICP

Groundwater Contaminated with Chromium

Chromium+3 ICP

Chromium+’ ICP

Food Processing Plant Wastewater

Chromium+3 ICP

Copper ICP

Lead ICP

Zinc ICP

Metals Finishing Plan Clarifier Effluent (Texas) Run 1

Arsenic A A

Cadmium A A

Chromium +3 A A

Copper A A

Lead A A

Nickel A A

Tellurium A A

Vanadium A A

Zinc A A

1 6 4 0

3 5 8

1 1 0 0

1

2 2

1

8

<O.l

< 0 . 0 1

6 5

1094

2 3

2

1

0.06 - 0 .10

0 . 0 7

0 . 1 0

0.05 - 0.07

___

0.01

1.30

<O.Ol

Trace

0.01

<O.Ol

<0.01

<O.lO

0 . 3

< 0.05
2

<0.03

0 . 0 2

0 . 0 3

0 . 0 4

0 . 0 5

72



Table B-1 Summary of Sample Sources and Pollutants for Case Studies (Continued)

A

A

0.15

73



Table B-1 Summary of Sample Sources and Pollutants for Case Studies (Continued)

74



Table B-1 Summary of Sample Sources and Pollutants for Case Studies (Continued)

Notes

1 Analytical Method refers to: Graphite Furnace (GF), lnductivity Coupled Plasma Emission (ICP),  Atomic
Absorption (AA), or Cold Vapor (CV)  Spectroscopy.

2 Represents separate batch runs on different days.

TSS Total suspended solids
TDS Total dissolved solids
II No result

75



Table B-2. Molybdenum Atomic Absorption Analysis Concentration

Treatment Material/System

Control (unfiltered)

Magnesium Oxide

Bone Charcoal

Activated Alumina

Diatomaceous Earth

Aluminum Sulfide (Floc/filter)

Alum

CPFM

Effluent Concentration
(mg/L)

49

48

40

38

36

35

22

0.4

76



and selenium. A double-blind study was conducted by
the geological engineer at the mine to assess technologies
for the removal of selenium (Se+6) at concentrations of
500 to 800 mg/L,  which constituted 98 percent of the
total selenium in the pit water. After reviewing the
available methodologies, seven methods were tested that
appeared to hold promise as remediation methods for
removing Se+6. Based on independent, EPA-certified
laboratory analysis of duplicate test runs, the mine
engineer determined that CPFM had the best
performance at more than 99 percent removal efficiency,
with some samples being reduced from an average 0.750
mg/L  to the analytical detection limit of 0.002 mg/L,
using graphite furnace analysis.

B.2.9 Selenium in Oil Refinery Wastewater

Selenium is commonly found in certain crude oil
from the U.S. and the Middle East regions and
ultimately is detected in the refinery wastewater. A
major west coast oil refinery commissioned a series of
tests by an environmental engineering group to evaluate
selenium (Se+6  and Se+4 oxidation states) removal from
refinery sour water. (Sour water is wastewater having
moderate to high concentrations of phenolic chemical
oxygen demand [COD] upstream to the aeration ponds
used for biodegradation of the COD.) CPFM
successfully removed the Se+6/Se+4  in the process waste
containing an average phenol concentration of 0.900
mg/L  from 0.170 mg/L influent  to 0.005 mg/L  treated.
These results were based on duplicate test runs analyzed
for total selenium by an independent commercial
laboratory and the consulting engineering group.

B.2.10  Treatment of Chromium in Soil Washing
Wastewater

At, a chemical products distribution company in New
Mexico, leaking storage tanks contaminated an estimated
120 cubic yards of sandy soil with trace hydrocarbons
and chromium (Cr+3).  Core samples indicated the Cr+3
ranged from 16 to more than 1,200 mg/L,  representing
both a leachable and a nonleachable species. During
remediation, the leach water contained moderate to high
levels of suspended solids and total chromium ranging
from 122 to 450 mg/L, which was used as the influent
water to the FFT wastewater treatment system. A
primary pH adjustment tank, flocculation tank, and
clarifier reduced the total chromium to an average 15
mg/L,  which was polished by the CPFM to less than
0.03 mg/L.

B.2.11 Metals Roofing Manufacturer - South Texas

At this facility, trace light oil hydrocarbons
containing hexavalent chrome and zinc with high TSS
content were being treated using an oil skimmer
followed by chrome reduction to Cr+3; primary lime
flocculation; and polymer agglomeration. Suspended
solids were removed using an inclined plate clarifier and
sand filter bed. The discharge stream had a pH 7.8 to
8.2 and consistently contained chromium and zinc
concentrations in the 0.10 to 0.80 mg/L range, which
exceeded the NPDES discharge permit limits of 0.01 for
chromium and 0.05 for zinc. Numerous changes and
modifications in the treatment train chemistry failed to
correct the problem. Two deep bed-type (6 feet high,
back-washable) CPFM tanks were installed to polish the
sandfilter water at 6 gpm based on bench test results.
The chromium and zinc concentrations detectable in the
discharge water downstream from the CPFM were
lowered to less than 0.01 mg/L for both metals, meeting
permit discharge standards.

B.2.12 Metals Finishing Wastewater Copper and Zinc

A major manufacturing company located in the
northeastern U . S . generated 32,000 gpd of heavy metals-
contaminated wastewater from copper metal scrubbing,
cleaning, and treatment processes. Acidic wastewater
contained moderate levels of suspended solids and
complexed or chelated copper and zinc. FFT designed
a modified treatment train using CPFM that consistently
removed the metals to levels not achieved by reverse
osmosis or ion exchange methods. In addition, the net
cost per 1,000 gallons treated was reduced by one-third
compared to the original primary treatment method that
was being used.

B.2.13 Hazardous Waste Incinerator Metals
Wastewater Treatment

A hazardous waste incinerator plant in South Texas
generated rinse water containing arsenic, copper,
selenium, nickel, lead, zinc, and antimony at a combined
concentration fo 6 to 10 mg/L.  This effluent could not
meet NPDES discharge permit limits due to intermittent
spikes in the concentrations. The spikes resulted from
waste from one customer. Assessment of the primary
chemistry treatment methods being used indicated that
the ferric chloride reaction tank and subsequent
flocculation tank were inadequately treating the
wastewater. Discharge compliance was achieved by
converting the primary reaction tank to a ChemSorb-500

77



flocculation tank, changing the polymer in the
flocculation tank, and then polishing the low-TSS water
with the CPFM.

B.2.1 4 Treatment of Metals Wastewater for Volume
Minimization

A small chemical plant manufacturing company in
South Texas accumulated 115 cubic yards of metal
oxide, magnesium sulfate, and zinc dust sludges
containing cadmium, lead, and zinc. These wastes were
classified as hazardous by EPA toxicity characteristic
leaching procedure (TCLP) standards. Because the
sludges contained mainly water-soluble (and leachable)
metals, a simple, cost-effective solution to the problem
was suggested to the customer in lieu of expensive
commercial hazardous metals waste disposal. For about
$10.000, a slurry mixing box (second hand) and a
gravity sedimentation tank with a sludge pump were
purchased and set up at the company for water dilution,
mixing, and leaching the metals sludges and sulfates.
The sludges were processed in batches as needed and an
existing filter press was employed for dewatering the
leached solids prior to stabilization with FFT ChemSorb-
500 powder. The metals were removed in the filter
press wastewater using an FFT mobile unit equipped
with pumps, controls, a prefilter, and CPFM. Using
this method, the original cost of $700 per ton for the
metals sludge was reduced to $10 to $12 per ton and the
metals containing wastewater can be discharged to a
sewer under an existing publicly owned treatment works
(POTW) permit. The concentrations of the heavy metals
in the sludge wastewater were in the range of 35 mg/L
to 100 mg/L  for cadmium, 300 to 100 mg/L for lead,
and 50 to 200 mg/L  for zinc.

B.3 Performance and Cost Summary

Approximately 90 different groundwater and
industrial wastewater sites and 10 secondary wastewater
streams from soil washing have been tested using the
CPFM since late 1991. Generally, two-thirds of the
water samples yielded percent removal efficiencies using
the CPFM in the range of 99.4 to 99.9 for 18 different
heavy metals representing random, grab samples. The
other one-third of the samples required chemical
preconditioning or pH adjustment before using the
CPFM to achieve 98 to 99 percent removal efficiencies.
Uranium and transuranic pollutants (plutonium and
americium and other nontritium radionuclides) were
efficiently removed directly by the CPFM at 95 to 99.9

percent removal efficiencies, except in situations in
which the performance was compromised due to some
intrinsic water chemistry or interfering factors that
required pretreatment or optimization (for example, high
ammonium-ion concentrations for uranium and copper;
the presence of high suspended solids such as micro-
algae; and micro-aggregated or complexed forms of
technetium that require chemical pretreatment).

Bench-scale tests (and pilot tests when feasible) are
necessary so that the methodology can be adapted to the
specific conditions because each groundwater and
wastewater stream is chemically different and the
inorganic metallic pollutants can exist in a broad range
of chemical, physical, and oxidation state forms. In
addition, the CPFM sorption bed formulation can be
modified to match the specific contaminated water’s
characteristics, and multiple sorption bed formulations
can be used in series to sequentially remove different
organic metallic pollutants.

Information is now available regarding the capital and
operational costs for the CPFM. The basic 25 gpm
(maximum 35 gpm) vertically configured CPFM unit has
been designed with five filter packs totaling 14.8 cubic
feet of sorption bed . Extra structural work and lead
shielding (averaging 3 inches thick) for this unit costs an
additional $10,000. The operational cost will depend to
a large extent on the volume of water being treated and
the project duration . Generally, for remediation
projects, 2 days setup and demobilization time are
adequate.  Continuous treatment at 1 to 25 gpm is
feasible at a daily cost of $1,000 to $1,300 for a trailer-
mounted CPFM system and one operator, plus the
additional support staff and chemicals and supplies
required for the project. The average chemical cost for
heavy metals and uranium or transuranic pollutant
remediation is in the range of $1 .OO to $1.50 per 1,000
gallons treated.

B.4 Bibliography

Johnson, T.S. 1994a. Colloid Polishing Filter Removal
of Heavy Metals, Uranium and Transuranic Water
Pollutants,  87th Annual Meeting Air & Waste
Management Association, Cincinnati, OH. June 19-
24. (Invited paper).

Johnson, T.S. 1994b. Colloid Polishing Filter Removal
of Heavy Metals, Uranium and Transuranic Ground
Water Pollutants at DOE RFP .5th Forum on

78



Innovative Hazardous Waste Treatment Technologies:
Domestic & International, Chicago, IL. May 3-5.
(Invited paper).

Gatchett, A. and T.S. Johnson . 1994.  Colloid
Polishing Filter Method, Filter Flow Technology,
Inc. EPA SITE Demonstration Bulletin. U.S. EPA
Superfund Innovative Technology Evaluation
Program. EPA/540/MR-94 . March.

Johnson, T.S., and D.A. Pierce. 1994. Management of
NORM in Produced Water Offshore. Presented at:
Produced Water Seminary 1994, American Filtration
Society, Texas Chapter, League City, TX. January
20-2 1. (Invited paper).

Johnson, T.S., Rupert, M.C., Grace, S.R., and M.
Harris. 1993. Site Demonstration of the Colloid
Polishing Filter Method for Ground Water Treatment
of Uranium and Transuranics. Presented at the DOE
Fifth National Technology Information Exchange
(TIE) Workshop, Denver, CO. November 16-17.
(Invited poster).

Johnson, T.S . 1992. Filter Flow Technology, Inc.
1992.  Colloid Polishing Filter Method SITE
Demonstration at Rocky Flats Plant, Golden,
Colorado: Draft Demonstration Plan. U.S.EPA,
Risk Reduction Engineering Laboratory, SITE
Superfund Innovative Technology Evaluation,
Cincinnati, OH. January.

Laul, J.C., 0. Erlich , C. Trico , T.C. Greengard, T.S.
Johnson, and R.O. Hoffland. 1992. Removal of
Uranium, Plutonium, and Americium from Rocky
Flats Wastewater. Spectrum ‘92 - Nuclear and
Hazardous Waste Management International Topical
Meeting, Boise, ID. August 23-27.

Johnson, T.S., and R.O. Hoffland. 1992. Heavy Metal
and Radionuclide Removal from Ground Water and
Wastewater Using the Colloid Filter Method,
American Filtration Society Exposition and Annual
Meeting, Chicago, IL. May 10-14.

Johnson, T.S.  1992. ChemSor b Dry Powder
Flocculation Method for Removal of Heavy Metals
and Dye from Industrial Wastewater. Second Forum
and Industrial Exhibition on Environmental
Protection, Monterey, Mexico. May 25-26.

Johnson, T.S., and R.O. Hoffland. 1991. Chemical-
Physical Filter for Heavy Metals and Radionuclide
Pollutants. Third Forum on Innovative Hazardous
Waste Treatment Technologies: Domestic and
International, Dallas, TX. June 11-13.